
PARTS : -LIST 

HOM 
l!169 ·~ 

& 

PART NC . _ " 2 4264 



Key Part No. 

1 A-66835 -1 
2 66598 
3 6662 8 
4 86304 
5 80394 
G A-6691 8 

7 66834 
8 66896 
9 66831 

10 84061-1 

11 83046 
12 80046 
13 81092 
14 84026 
15 83009 
16 81053 
17 66838 
18 
19 
20 
21 
22 
23 

28 59313 
29 66805 
30 66804 -1 
31 A - 66465 -1 
32 84007 
33 81043 
34 80895 
35 66674 
36 80029 
37 66882 -1 

2 

HOME LITE YARD TRA C-MODEL 730 & MODE L 730E 

Descript ion 

GRILLE HOUSING 
BUSHING 
WASHER- thrust 
KEY - cotter 
SCREW-rd. hd . (10- 24 x 1/ 2) 
HOOD ASSEMBLY 

Includes: 
GROMMET 
MOLDING - trim 
SPRING- ho! 

WASHER 
WASH 
SCRE 
NUT ­
WASH 
WAS 

- -

X 

0 

X 

1/ 4 - 20 X 1/ 2) 
D ASSEMBLY 

stop (#10 - 24) 
·ng 

BUSHING-starter rope 
CUSHION-seat 
SEAT 
BRACKET - seat 
WASHER - flat (3 / 8) 
NUT - hex (3/ 8-16) 
SCREW-hex hd. (1/ 4-20 x 1 3/4) 
SPRING- seat 
SCREW-rd. hd. (10 - 32 x 3/8) 
FE ND ER -rear 

Qty. 

15 
19 
1 
4 

1 
2 

1 
2 

2 

1 

1 
2 

1 

1 
1 
1 
1 
4 
3 
4 
1 
2 

1 

47 
48 
49 
50 

51 
52 
53 

~ 

---­

. 6647 1 -1 
76800 
76799 
66871-1 
83002 
81162 
80695 

A-66905 

6695 1 
66950 

A-66952 

£-=::::=---7 / 35 

4\12 
®- 33 

BR AC KET-fende r 
WAS HER - flat (#10) 
NUT-center -lok (#10 -32 ) 
SCREW-r d . hd. (#10- 32 x 1 1/ 4) 
FRAME-seat 

Includes (eac h frame) : 
PIN-spiral 

CLAMP-Seat fra me 
PIN -hitch 
COTTER KEY-hairpin 
C HASSlS - Specia l Orde r Only 
WASHER - lock (5 / 16) 
NUT-hex (5 / 16-18) 
E:CREW-hex hd. (5/16 - 18 x 3/ 4) 
RUNNING BOARD-left 

Includes : 
PAD-non-skid, r ear 
PAD-non-skid, front 

R UNNING BOARD - r ight 
Includes Key #51 & 52 

T HE FOLLOWING PARTS ARE FOR 730E U ;ITS ONLY 
54· 66946 -1 RACK -battery 
55 81053 
56 83009 
57 84026 
58 66984 -1 
59 A- 66998 
60 66956 -1 

61 

62 80052 
63 
64 A- 66959 
65 80049 
66 A-66957 
67 A- 66977 

A -66999 

NUT-hex 
WASHER-lock 
WASHER - fla t 
STUD - battery hold-down 
LEAD-grounding 
STRAP-battery hold-down 

BATTERY-Local P urchase 
12V; 30 - 35 amp hr . 
Lawn & Ga r den Type 
SCREW- hex hd. (1/ 4- 20 x 3/ 4) 
HE CTIFIER (Lauson) 
SOLENOID -st arter 
SCREW-hex hd . (1/ 4-20 x 5/8) 
SWITCH-ignition , w/ nut & beze l 
LEAD - switch (to magneto ground) 
WIRING HARNESS-NOT SHOWN 

ALWAYS GIVE MODEL AND SERIAL NUMBER v HEN ORDERING P ARTS 

Qty . 

2 
4 

4 
2 

2 

2 

2 

1 

1 
4 

4 

4 

1 

1 
1 

1 

1 
6 
6 

4 

2 

1 
1 

1 

2 
1 
1 
2 

1 
1 
1 



4 
5 
6 
7 
8 
9 

10 
11 
12 
13 

HOMELITE YARD TRAC - MODEL 730 & MODEL 730E 

E JGIKE G PARTS 

ty. K ey Part No . Description 

Lauson 14 4062 WASHER-flat (3/ 8) 
• NG NE-Laus on-Electric start 15 66059 P ULLEY-drive 

SCREW -fl a t hd . (5 / 16 - 1 X 1 7/ ) 2 16 66966 - 1 KEEPER - belt 
C?;ASKET - manifold 2 17 800 87 SCREW-hex hd. (5/16 - 18 x 1 1/2) 
MANIFOLD-exhaus t 1 18 800 85-1 SCREW - hex hd. (5 / 16 - 18 x 1) 

66534-1 MUFFLER 
80089 SCREW-hex hd. (5 / 16 -1 8 x 2 3/ 4) 2 
81116 NUT-hex fl ex lock (3/ 8 -24) 8 

19 83002 WASHER-lock (5 / 16) 
20 82168 SCREW-hex hd. (3/ 8-16 x 4 1/2) 
21 A - 66622 . PULLEY -idler 

4077 WASHER-flat (3/8) 8 
A-66972 -lA E lQ ' E MOUNT ASS ' Y. 

66455 BELT - m a in dr ive (5 1") 

22 66897-1 SPACER -idle r pu lley 
23 66968-1 SPACER -dr ive pulley 
~4 662 18 KE Y - woodruff 

66960 10 NT-shock 4 
80752 CREW- hex hd . (3/ - 4 x 1) 1 
8301 WA HER-lock (3/ ) 

25 4046 WASHE R - fl at (5 / 16) 
26 81162 NUT - hex (5/ 16- 18) 

ALWAYS GNE MODEL AND SERIAL NUMBER WHEN ORDERING PARTS 

Qty . 

1 
1 
1 
2 
2 

3 



Key 

1 
~ 

3 
.J 

G 

G 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 

24 
25 
26 
27 
28 
29 

30 

4 

P art •o . 

GG773-l 
57335 
76170 
G6602 

A-66349 

G6252 
66013 
66 185 
80776 
8301 8 
76 2G4 

A - G6328 

86326 
66 812 
83056 
8106 8 
66699 

A- 66760 

66759 

HOMELITE YARD TRAC-MODE L 730 

I 

7/ 
5 

2- -

3 V ' 

r .· 28 ° .;_ 
~ . ~ 

33- w - 2 "-21 
14---® @-32 ~-

4 

34- .. 4 

35 

50 

Description 

SHAFT-drive (hex) ♦ 

Pll\-spirol (3, 1G x 1 1/ 4) 6 
HI 1G- snap relainin 2 
BEA!l.ING-ball I A - 66 739-lA 
SADDLE 4003 - 1 

36 80784 
37 66695 
3 81206 
39 83009 

1 40 81053 
- Joel, 1 ·H 81157 

1 42 83092 
1 43 66012 

·rt 1 44 25926 
-s 2 45 66069 
a, 1 46 66011-A 

CKET - Locatin°· 1 47 66455 
(ltl0 - 32) 1 48 66000-B 

/ 16-)8 X 1 1/8) 2 49 66008- A 
6) 2 50 669 06 

2 51 66696 - 1 
2 52 66791-1 

cl , (/il2 -24 X 1/ 2) 53 66769 
HUB -drive wheel 1 54 66724 
PL\: - co ler 2 55 66726 
11.HEEL-drirn 1 56 66692 
\VA HEH -lock (•12) 57 A- 66790-1 
N T-hex (• 12 - 2 ) 8 58 66797 
C ILAI:-:-lntermediate drive 1 59 8028 - 1 
SPROCKET , GL°ARD ASS 'Y. 1 60 84032 

lncludes: 61 83 103 
GUA RD 1 62 81196 

63 66920 

58 
\ 59 

\ 60 ♦ 

Descr iption 

BOLT-carria ge (1/ 4 - 20 x 1/ 2) 
NUT-hex (1/ 4-20) 
SCREW- hex hd. (i/10-32 X 1/ 2) 
BRACKET-freewheeling 
WASHER - flat (#10) 
BOLT-carriage (1/ 4-20 x 5/ ) 
BRACKET-saddle (right) 
NUT - hex (center lock) 
WASHER-lock (1/ 4) 
NUT-hex (1/ 4 - 20) 
NUT - hex (3/ 4 - 16) 
WASHER-lock (3/ 4) 

SPA CER-main drive 
RING-retaining 
BEA HI NG -ball 
SP ACER 
BELT-drive (5 1") 
PLATE -drive 
SHAFT-drive plate 
SPRING -saddle return 
BRACKET - saddle (left) 
SI LA FT-sprocket 
PIN- roll 
WASHER-thru t 

BUSHING 
FITTING-grease 

PROCKET & HUB ASS'Y. 
C HAIJ\-final drive 
SCREW-hex hd. (5 /.16-18 X 1 3/ 4) 
WAS HER- flat (5 / 16) 
WASHER - spring 
NUT - hex (5 / 16-18) 
SPACER-shaft 

ALWAYS GIVE MODEL A~TD SERIA L X -='-IBER \YHE r ORDERING PARTS 

Qty . 

1 
1 
1 
1 
2 
4 
1 
1 
4 
4 
1 
1 

1 
1 
2 

1 

1 
2 
1 
1 
2 
2 
2 
1 
1 
1 
2 
4 
2 
2 
2 



Key 

1 
2 
3 
4 

6 
7 
8 
9 

10 
11 
12 

26 
27 
28 
29 
30 
31 
32 
3:l 

00 _-1 

3103 
A- 66735 -1 

667±.J: 
6635, -A 
66356 - 1 
66094 - -1 
84001 - 1 
81046 
86302 
66963 -1 

A-6673 1 

66769 
6609-1 - 4 

A- 66-17 - 1 
66370 

A-666 0 
0-!62 - 1 
3046 

6603 7-B 

HOMELITE YARD TRAC-MODEL 730 

59 

·1r~ 58 ('::::> 
51 

□-57 
,.....- 42 

~ 55 I 

® 'y I 
'--54 

Descr iption 
J 

BOLT - hex hd . (5 / 16-18 x 
\\'A HER -spring (5/16 
BRACKET & C AS 
PD: - roll 

center lock 
lade 

1 
handle 
'Y. 

Includes: 
P I 1-roll 
BELLCRANK 

LINK & INDICAT OR 
PP.I -clevis 
AR,! & T "BE 

CRE\ "- rd . hd. (~10 - 32 x 5/ ) 
\\'.-\ HER- lock (~10) 
PULLEY - blade idler 

4 
1 

1 
1 
1 

-1 
6 

1 
1 

2 
1 

4 
1 
2 

1 

39 

y 

Part No . 

66973 
66681 
83054 
81160 
66684 

A-66682-1 
40 A-66 872-1 
41 80527 
42 66069 - S 
43 668 5 -1 
43A 6636 -A 
44 57335 
45 1023 
46 301 
47 -!007 
4 1053 
49 3009 
50 00-!9 
51 66 79 - 1 
;;2 66 7 - 1 
33 
5-! 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 

66 11 
66367 - A 
66763-1 
66074 
66071 

A - 66894 - 1 
A - 66895 

66088 
66703 
66819-1 
66818 
66923-1 
80934 -1 

Descr iption 

BLOCK -brake 
BRACKET-id ler arm 
WAS HER - loc k (7/ 16) 
NUT-hex (7/ 16-14) 
SPRING - id ler detent. 
ARM & SHAFT 
BL ADE HOUSING & SKID 
BOLT-carriage (3/ 8-16 x 1 1/ 4) 
BEARING - ball 
HA GER - blade housing, r ear 
HA NGER -blade hous ing, front 
PIN-spiral 

T-hex (3/ - 16) 
WA HER-lock (3/ 8) 
WASHER -flat (3/ 8) 

1 T-hex (1/ 4 - 20) 
WASHER-lock (1/ 4) 
SCREW - hex hd . (1/ 4 - 20 x 5/ 8) 

TRAP-stabilizer ba r 
BAR - stabilizer 
BLADE-30" rota r y 

1UT - hex (1/ 4 - 20) 
WAS HER - r etaining 
SP ACER-blade 
SPACER - beari ng 
HOUSING-s haft 
MULC HER ACCESS ORY (KIT) 
WAS HER-Phenolic 
WAS HER- Phe nolic 
P ULLEY-blade 
BE LT-blade drive (37" V) 

GUARD-pulley 
SCREW-self - tap (1/ 4-20 x 1/2 ) 

AL\iVAYS GIVE MODE L AND SERIAL :t\TUMBER WHE N ORDERING PARTS 

Qty. 

4 

4 
4 
4 
4 
4 
4 
4 

2 

1 

5 



Key 

1 
2 

3 66945 
4 863,04 
5 A-66962 -1 
6 A-6689 0-1 
7 

8 

9 

10 

s 

66021-B 
A-66911 

66 183-A 
86319 

HOMELITE YARD TRAC-MODEL 730 

~~ 
FR 

D 

P IN - cotter 
FRO 'T AXLE-r ight 
STEERI 'G COLUM N & ARM 
L INK - steering 
SUSPE •sro. & BUSHING ASS 'Y . 

Inc ludes : 
BUSHI JG-pi vot pin 

PI - cotter 

"Qty . Key 

2 11 
2 12 
2 13 

14 
2 15 
9 16 
1 17 
1 1 
2 19 
1 

20 
2 
2 

Part No. Description 

66 137-A PIN-pivot 
66887 BEARING-stabilizer bar 

83009 WASHER-lock (1/4) 
8105 3 NUT-hex (1/ 4 - 20) 
66692 FITTING- grease 
82 171 SCREW- set 

A - 66821-1 STEER! JG HA ffi LE 
A-6696 1-1 FRO JT AXLE-left 

66927 WHEE L-front 
Includes index /13 

TIRE - Purchase Locally : 
4. 10/ 3. 50-4, 2 ply 

ALWAYS GIVE MODEL AJ\TD SERIAL UMBER WHE r ORDERING PARTS 

I 

Qty . 

1 
2 

4 

4 
2 
2 

1 
1 
1 



HOME LITE YARD TRAC-MODEL 730 

- 25 / 22 

26 
23 

I 
I 

✓ 
0 - . 28 

f I ,,,- -·-. .._ / 29 30 35 

23 27 •: -- l / 33Ai2/9 _,,, 33 34 \ 

201 '• 
\ J9 / I • 

~ I 9 u J . 

2( 211 I ,\ 
I () 17 

51 
I ij-39 

52 
/ 

I 
7 

IVE ASSEMBLY 

Key Part l\o. Key Part No . Descr iptio n Qty. 

1 121 29 66939 DRUM - brake 1 
2 GG 870 30 82 167 SCREW-hex hd . (5/ 16- 24 x 1 1/ 4) 4 
3 GG 85G 31 66954-1 SPACER-brake drum 1 
4 A-GG 853- l 32 81220 NUT - flange lock 1 

66 86 33 80084 - 1 BOLT - hex hd. (5 / 16-1 8 x 7/ 8) 
6 66769 33A 80695 BOLT-hex hd. (5/16 - 18 x 3/ 4) 1 
7 A- uu857-2 34 uG935-A BRACKET-brake mounting 1 
8 35 66936-A SHOE - brake (right) 1 
!) 3G GG942-l LE VE R - brake 1 

37 66813 SCREW-shoulder 1 
3 666 WASHER-flat 7 
39 63 19 PIN - cott er 6 
40 8105 3 NUT -hex (1/ 4 - 20) 8 

2 41 3009 WASHER - lock (1/4) 8 
42 66745 SEAL-felt 2 
43 3002 WASHER-lock (5/16) 2 
44 1162 NUT-hex (5/16 -1 8) 2 
45 66743 BEARING & MOUNTING 2 

2 
46 66746 SEAL- bearing 2 

80049 SCREW-hex hd. (1/4 - 20 x 5/ 8) 
,., 

47 8 
.j 48S 66711 730 - 9S WHEEL - rear 2 

20 GG938 SCHEIV-shoulclcr ;J Pur chase locally: 
21 G697G IIOUSING-cliff crcntial 2 49S TIRE-4. 80/4 x 8- 2 ply 2 
22 81219 NUT-flange loc k (5 / 16 - 24) 1-l 50S T UBE-4. 80/4 x 8 2 
23 669 80 GEAR - bevel 2 48L 66709 730 - 9L WHEE L-rear 2 
24 6697 8 AXLE &: GEAR - (long) P urc hase locally: 
25 GG979 BOLT-hex hcl . (5/16-24 x 2 5/ 8) 2 49L TIRE - 6. 50/ 16 x 8- 2 ply 2 
26 66977 BOLT-hex hd . (5/ 16- 24 X 1 1/ 4) .j 50L TU BE - 6. 50/ 16 x 8 2 
27 669 81 AXLE & GEAR-(short) 1 51 66690 KEY- woodruff 2 
28 66940 SPROCKET -drive 1 52 66608 CAP-hub 2 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHE N ORDERING PARTS 7 



PRINTED IN U . . S. A. 269 F3 


